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CONFIRMATION

According the Test report No 10976

This is to certify that the:«company:

PLESSIOsa

INDUSTRIAL AREA OF
THESSALONIKI GREECE

Which manufactures fireproof doors, carried out a fire-

resistance test on a complete timber door set at the
Laboratory for Heat Transfer and Fuel Technology
of the Ghent University in Belgium.

Xenia RF30°

The testgprocedure follows the Belgian standard NBN
713.020

The doorset was intact for all cr'iteria during 51

minutes
/\ / Date of test: 2003-08-19
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This confirmation does not replace the complete test report N°
10976, which is available on request from the manufacturer.




